BOARD OF DIRECTORS
EAST BAY MUNICIPAL UTILITY DISTRICT

EBMUD

375 - 11th Street, Oakland, CA 94607 Office of the Secretary: (510) 287-0440

AGENDA
Tuesday, February 14, 2017

REGULAR CLOSED SESSION
11:00 a.m., Board Room

ROLL CALL:

PUBLIC COMMENT: The Board of Directors is limited by State law to providing a brief response, asking questions
for clarification, or referring a matter to staff when responding to items that are not listed on the agenda.

ANNOUNCEMENT OF CLOSED SESSION AGENDA:

1. Existing litigation pursuant to Government Code section 54956.9(d)(1):

a. lvette Rivera v. East Bay Municipal Utility District, et al.
USDC, N.D. Cal., Case No. C15-00380-DMR

2.  Conference with Labor Negotiators Bruce Heid and Glenn Berkheimer from the Industrial
[...]
Aqueduct Slide Repairs Emergency in accordance with Policy 7.03 (Emergency Preparedness/
Business Continuity). The Policy authorizes suspension of the competitive bid process and the
General Manager to enter into emergency contracts not to exceed $350,000, per contract. It
further requires that the General Manager report to the Board of Directors all expenditures
made and contracts awarded in response to the emergency declaration.

Staff recommended ratifying the General Manager’s January 13, 2017 declaration of a District
emergency in accordance with Policy 7.03 as a result of a storm-induced slide in Orinda
threatening the structural integrity of the Briones Aqueduct with possible resultant major
damage to public safety, the environment, and the District’s water facilities.

Motion by Director Young, seconded by Director Patterson, to approve the recommended
action for Item 10, carried (7-0) by the following voice vote: AYES (Coleman, Katz,
Linney, Mellon, Patterson, Young, and McIntosh); NOES (None); ABSTAIN (None);
ABSENT (None).

Resolution No. 35022-17 — Resolution Ratifying General Manager’s Declaration Of The
Existence Of An East Bay Municipal Utility District Emergency.

Board’s Annual Review of Directors’ Compensation.

President MclIntosh announced that this topic was referred to the Finance/Administration
Committee meeting for deliberation. Director Coleman reported that the Committee
voted 2-1 to support the recommendation to increase the Board’s monthly compensation.
General Manager Coate reported that at the request of the Board, staff conducted a salary
survey of respective agencies. The results indicate that while there is some variability in



Regular Meeting Minutes of
January 24, 2017
Page 7 of 9

12.

compensation, Bay Area water and wastewater agencies provide their Board of Directors
compensation comparable to the District. There was Board discussion.

Addressing the Board was Mark Foley, President, AFSCME Local 2019, who urged the
Board to adopt an increase that is equal to what staff receives as a show of equality.

Motion by Director Linney, seconded by Director Patterson, that effective February 1, 2017,
the Board’s monthly compensation be increased by $45 per month or 3.7 percent, which will
result in the Board’s monthly compensation changing from $1,218 to $1,263. The motion
carried (5-2) by the following roll call vote: AYES (Katz, Linney, Patterson, Young, and
MclIntosh); NOES (Coleman and Mellon); ABSTAIN (None); ABSENT (None).

Motion No. 019-17 — Approved increasing the Board of Directors’ monthly compensation by
$45 per month or 3.7 percent, which will result in the Board’s compensation changing from
$1,218 to $1,263, effective February 1, 2017.

General Manager’s Report.

Attorney Derek T. McDonald presented findings on the legal authority for developing a Board
Succession Plan. He provided details on what the law provides for appointing, seating and
maintaining the services of standby officers. Next steps include: finalize the Board Succession
Plan with staff; draft and adopt revisions to Policy 7.03 to include board succession; adopt a
resolution approving the Board Succession Plan; proceed with the selection of Standby
Officers; and adopt a resolution appointing Standby Officers. There was a question and
answer period and the Board requested that staff provide the following additional information:
1) Explore whether nepotism exclusions exist for potential successors and whether the
Municipal Utility District Act or California Emergency Services Act applies; and 2) clarify
language describing “available” and “emergency”.

General Manager Coate announced that discussion on appointing an Ad Hoc Committee to
Negotiate Amendments to Employment Agreements with General Manager and General
Counsel would be deferred. Next, Operations and Maintenance Department Manager Eileen
M. White presented the Water Supply Briefing, which included updates on recent storms,
flood control operations, water supply projections, water production, and water savings. She
highlighted recent rain storm activity which significantly increased water supplies within the
state and locally. From January 1 to January 22, state reservoir storage increased up to 25%
of capacity and snow water content increased from 70% to 193% of average. Total system
current storage is 670,820 acre feet with Pardee Reservoir at 99% capacity, Camanche
Reservoir at 75% capacity, and East Bay reservoirs at 102% capacity. She pointed out that
flooding occurred January 7 on Redwood Canyon Golf Course and a landslide on the Briones
Aqueduct and the Sobrante Water Treatment Plant. In concluding, Ms. White presented a
summary of Water Year 2017 which is 49% complete and noted that total system storage is
304,000 acre feet more than last year at this time.



Regular Meeting Minutes of
January 24, 2017
Page 8 of 9

REPORTS AND DIRECTOR COMMENTS

13.

14.

1.5l

Committee Reports.

Filed with the Board were the Planning and Legislative/Human Resources Committee
Minutes of January 10, 2017.

Other Items for Future Consideration.
None.
Director Comments.

Director Coleman reported attending/participating in the following events: EBMUD Recycled
Water meeting on January 11 in Orinda; ACWA teleconference meeting on January 11 in
Oakland; Happy Valley Pipeline meeting on January 11 in Lafayette; Contra Costa County
Mayors’ Conference on January 12 in Danville; ACWA teleconference meeting on January 17
in Oakland; East Bay Economic Development Alliance Legislative Reception on January 19 in
Oakland; and an ACWA teleconference meeting on January 23 in Oakland. He reported on
plans to attend/participate in the following upcoming events: Meeting with constituent David
Bowlby on January 26 in Oakland; East Bay Leadership Council dinner on January 26 in
Concord; Upper Mokelumne River Watershed Authority Board meeting on January 27 in
Pardee; ACWA teleconference meeting on January 30 in Oakland; meeting with state
legislators on February 1 in Sacramento; ACWA Board Workshop and Dinner on February 2
in Sacramento; ACWA Executive Committee and Board of Directors meeting on February 3 in
Sacramento; and ACWA teleconference meeting on February 13 in Oakland.

Director Katz had no comment.
Director Linney had no comment.

Director Mellon reported attending/participating in the following events: Alameda County
Special Districts Association meeting on January 11 at Oro Loma Sanitary District in San
Lorenao; Alameda County Mayors’ Conference on January 11 in Qakland; Contra Costa
County Mayors’ Conference meeting on January 12 in Danville; National Electrical Contractors
Association Retirement Dinner for Darlene Best-Murrietta on January 13 in Livermore; and the
East Bay Economic Development Alliance Legislative Reception on January 19 in Oakland.

Director Patterson reported attending/participating in the following events: Peralta Colleges
Foundation Board meeting on January 11 in Oakland; Freeport Regional Water Authority Board
teleconference meeting on January 12 in Oakland; NAACP Executive Committee meeting on
January 14 in Oakland; Martin Luther King, Jr. event on January 17 in Oakland; and a farewell
banquet for Oakland Superintendent of Schools on January 18 in Oakland.



Regular Meeting Minutes of
January 24, 2017
Page 9 of 9

- Director Young reported attending/participating in the following events: Meeting with Annie
Campbell Washington regarding lead and the Customer Assistance Program on January 6 in
Oakland; Alameda County Mayors’ Conference meeting on January 11 in Oakland;
EBMUDER’s meeting on January 19 in Oakland; and the Women's March on January 21 in
Oakland.

- President McIntosh had no comment.

ADJOURNMENT

President McIntosh adjourned the meeting in recognition of the retirement of Senior Community
Affairs Representative Gregory L. Chan after 22 years of service with the District.

President McIntosh adjourned the meeting at 3:29 p.m.

SUBMITTED BY:

Lynelle M. Lewis, Secretary of the District

APPROVED: February 14, 2017

Lesa R. McIntosh, President of the Board

W:\Minutes\Minutes 2017\012417_regular_minutes.docx






<>

EBMUD
AGENDA NO. 3.

MEETING DATE February 14, 2017

TITLE MINI-BULK CHEMICALS FOR WASTEWATER TREATMENT

X MOTION O RESOLUTION 0 ORDINANCE

RECOMMENDED ACTION

Award contracts to the lowest responsive/responsible bidders Northstar Chemical, Hill Brothers
Chemicals Co., Univar USA, Inc., and Sierra Chemical Co. in an annual amount, after the addition of
taxes, not to exceed $262,683, for supplying mini-bulk wastewater treatment chemicals for the Richmond
Advanced Recycling Expansion (RARE) Water Treatment Plant and the East Bayshore Recycled Water
Treatment Facility for three years, beginning on or after February 14, 2017, with two options to renew for
an additional one-year period, for a total cost of $1,313,414 under Request for Quotation (RFQ) No. 1624.

SUMMARY

These contracts are for the purchase and delivery of wastewater treatment chemicals for the RARE
treatment facility, which produces 3.5 million gallons per day (MGD) of high-purity recycled water for the
Chevron Richmond Refinery (Chevron), and for the East Bayshore Recycled Water Treatment Facility
(East Bayshore) at SD-1, which produces recycled water for industrial, landscape, and indoor use at
locations throughout Oakland and Emeryville. The procurement of these materials supports the District’s
Strategic Plan goals for Water Quality and Environmental Protection.

DISCUSSION

The RARE treatment facility, located at the Chevron Richmond Refinery, treats secondary effluent from
the West County Wastewater District (WCWD) to produce boiler makeup water for Chevron. This
secondary effluent is passed through microfiltration membranes to remove suspended solids, and the
permeate is currently blended with potable water to meet Chevron’s demand for boiler makeup water and
passed through reverse osmosis membranes to remove hardness and silica. Regular maintenance of these
membranes requires periodic washing with high pH and low pH solutions to remove biological and
inorganic foulants. A disinfectant (chloramine) is added to the microfiltration feed water to control
microbial fouling and maintain system efficiency. East Bayshore also uses microfiltration membranes for
turbidity removal and requires the same chemical cleaning steps.

Funds Available: FY17-18 | Budget Code: 608/6601/1011336/5361

DEPARTMENT SUBMITTING DEPARTMENT MANAGER or DIRECTOR APPROVED
Finance A’LWMCI ﬂ M
Sophia D. a eral Manager

Contact the Office of the District Secretary with questions about completing or submitting this form.

BDI_MS 0816



robynj
Typewritten Text
3.

robynj
Typewritten Text


Mini-Bulk Chemicals for Wastewater Treatment
February 14, 2017
Page 2

The following is a full listing of chemicals to be purchased under this RFQ:

e Liquid Sodium Hypochlorite: used for microfiltration pretreatment for biofouling control and for
building up high pH (caustic) microfiltration cleaning solutions.

e Caustic Soda: used for high pH cleaning solutions for both the microfiltration and reverse osmosis
membrane treatment processes.

¢ Sodium Bisulfite: used for dechlorination of reverse osmosis feed water to protect the membranes
from oxidative damage.

e Sulfuric Acid (93%): used for pH adjustment of reverse osmosis feed water to minimize mineral
scaling on the membranes.

e Agqua Ammonia: used for microfiltration pretreatment for biofouling control and to react with any
residual chlorine that may be present in the plant’s source water.

e Citric Acid: used for low pH cleaning solutions for both the microfiltration and reverse osmosis
membrane treatment processes.

Historically, the District’s “mini-bulk” (small quantity) deliveries of treatment chemicals were purchased
using an informal bid process for short term contracts on a yearly basis, as vendors would not enter into a
long term contract for such small quantities. Now that the demand has increased for these chemicals,
prospective suppliers are willing to enter into longer duration contracts and the District is able to utilize a
formal bid process. As no single company can provide the lowest price within the desired delivery
window on all of the required treatment chemicals, contracts with individual bidders for specific
chemicals are being requested.

VENDOR SELECTION

RFQs were sent to three resource organizations, to 105 potential proposers, advertised in the Oakland
Tribune, and posted on the District’s website. Six bids were received.

SUSTAINABILITY

Economic

This item is included in the FY17 budget for wastewater treatment chemicals.
Social

The completed P-035 and P-061 forms for the Contract Equity Program are attached.
Environmental

The two recycled water treatment plants serving Chevron (the RARE treatment facility and the North
Richmond Water Recycling Plant) utilize all secondary effluent produced by WCWD, representing an



Mini-Bulk Chemicals for Wastewater Treatment
February 14, 2017
Page 3

approximately 7 MGD reduction in potable water use year-round. The production rates at East Bayshore
vary seasonally, due to its use for irrigation and cooling tower supply, but this facility represents a
significant investment by the District in recycled water. Continuous operation of these plants is key to
maintaining our potable water offset, and with the establishment of new mini-bulk chemical contracts,
they can be run in a more reliable and cost-effective manner.

ALTERNATIVES

Purchase these chemicals on the open market. This alternative is not recommended as doing so would
leave the District with no assurances of availability or timely delivery and would eliminate the price
advantage of purchasing services over a multi-year period.

Discard all bids and rebid the contracts. This alternative is not recommended as the District engaged in
a fair and competitive bid process.

Attachments

P-035 — Contract Equity Program Summary
P-061 — Affirmative Action Summary

I\Sec\2017 Board Related Items\021417 Board Agenda Items\FIN - BD1 Mini-Bulk Chemicals for Wastewater Treatment 021417.doc


robynj
Typewritten Text





CONTRACT EQUITY PROGRAM SUMMARY (P-035)

EBMUD This summary contains information on the contractor's workforce and contract equity participation. (Completed by Distriet)
TITLE . . DATE:
Materials & Supplies
Mini-Bulk Chemicals for Wastewater Treatment -Three-Year Contract with 2 December 21, 2016

One-Year Renewal Options

CONTRACTOR: PERCENTAGE OF CONTRACT DOLLARS |
Various Firms
Availability Group Contracting Objectives Participation
(See Below)
BIDIPROPOSER'S FIRM'S OWNERSHIP White Men 25% 100.0%
PRICE: Ethnicity Gender White Women 2% 0.0%
$262,683 /yr* See Below Bi?fw Ethnic Minorities 25% 0.0%
ONTRACT EQUITY PARTICIPATION
GENDER CONTRACTING PARTICIPATION
ESTIMATED
COMPERIN NAME avount | ETANIGITY - white- | white- | Ethnic | (o | Publidy |GovtNon|
Men | Women | Minorities Held Corp.|  Profit 9
PRIME:
Northstar Chemical $20,252 White X 7.7%
Hil! Brothers Chemicals Co. $23,234 White X 8.8%
Univar USA, Inc. $19,190 White X 7.3%
Sierra Chemical Co. $200,006 White X 76.1%
TOTAL $262,683 100.0% 0.0% 0.0% 0.0% 0.0% 0.0% 0.0%
CONTRACTOR'S WORKFORCE PROFILE (From P-025 Form)
White Men l White Women | Ethnic Minorities Total Employees
No. of Employees:
Percent of Total Employees:
See Attached Form P-061
MSA Labor Market %:
MSA Labor Market Location:

COMMENTS

Contract Equity Participation - 100% White Men participation

Total Not to Exceed: $1,313,414

Workforce Profile & Statement of Nondiscrimination Good Faith Outreach Efforts Award Approval
Submitted Requirement Satisfied /¥~ Recommended
NA NA /

3

{P-035 - 7/11) Page: 1 of 1 File: MS -3727



<>

AFFIRMATIVE ACTION SUMMARY (P-061)

D (Completed by District)
This summarizes information provided by the contractor(s)' P-025 Form regarding their workforce.
Title: . . Ethnic Minority Percentages From U.S. Census Data
Mini-Bulk Chemicals for Wastewater B H AP AUAN TOTAL